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1. SUMMARY
1.1 The fire resistance test was canducted in sccordunce with the stundurd forl
fire tesis of door assemblies, UL10B. (excepted hose stream test)

1.2 Furnace lemperature was contolled in accordance with the standard timeftem
~perature curve specified in  UL10B.( See Appendix 2)

1.3 The pressure within the furnace measured at the top of the specimen was
controlled to be maintained s zerod See Appendix 4)

2. TEST RESULTS
2.1 The sctual time/temperature curve is shown in Appendix 2.
The percentage difference in the srees under the standord timeftemperature]
curve and achual Umeliemperawre curve is shown in Appendix 2-A. The|
percentage difference satisfied the tolerance for the percentage difference of
uL108.

2.3 There was no crack, no flaming on the unexposed face of the specimen
during the test, ( See Appendix 5)
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1. Drawing of tes: specimen

B. Drawing of

APPENDIX

A. Construction Drawing & Material of test specimen -

2. Heating temperature

B

location

A Messured heating temperature table ~-+oee

3. Furnace pressure curve -

curve

5. Test togragpl
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Kepart Noi csg-(3F

B. Drawing of measurement location

(Dimension : mm)
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A Mezsured beating temperniure table
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Timelmin)

oo:00

o0:23

01:00

Tost staries

Siiaht smoke began 1o bo rieased rom the test specimen.

whole specimen gelling dark

The test was termingted.
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|Appendix 5. Test photograshy

Before the test

After the test
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